SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 25/ 20MHz
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 978.42820 MHz -46.64 dBm -33.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -46.83 dBm -33.83 de
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -44.69 dBm -31.68 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.57154 GHz -47.12 dBm -34,12 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.49599 GHz -45.26 dBm -32.26 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.50606 GHz -45,36 dBm -32,36 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.92842 GHz -41.13 dBm -28.13 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.02492 GHz -41.22 dBm -28.22 dB
9,000 GHz 13,000 GHz 1.000 MHz 10.63605 GHz -40,49 dBm -27.49 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63005 GHz -40,53 dBm -27.53 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.61440 GHz -36.77 dBm -23.77 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60320 GHz -36.72 dBm -23.72 d&
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 953,70565 MHz -46.,83 dBm -33.83 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.63451 GHz -47.20 dBm -34.20 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.52262 GHz -45,58 dBém -32.58 d8B
3.000 GHz 9.000 GHz 1.000 MHz 6.99592 GHz -41.05 dBm -28.05 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061305 GHz -40.65 dBm -27.65 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60740 GHz -36.74 dém -23.74 d&
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samranas. FCC RADIO TEST REPORT Report No. : FG1N2419B
Frequency Stability
Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0030
40 Normal Voltage 0.0014
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0021
PASS
-10 Normal Voltage 0.0047
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0000
20 Battery End Point 0.0055
Note:
1. Normal Voltage =14 V. ; Battery End Point (BEP) =12 V. ; Maximum Voltage =16 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A25-35 of 35
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samonas. FCC RADIO TEST REPORT Report No. : FG1IN2419B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.28 6.03 6.55 PASS
TEL : 886-3-327-3456 Page Number : A26-1 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 26 / 15MHz / QPSK
Middle Channel / Full RB

LTE Band 26 / 15MHz / 16QAM

Spectrum b Spectrum b
Ref Level 30.00 dém  Offset 10,90 d& Ref Level 30.00 dém  Offset 10,90 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
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CF 896.5 MHz Mean Pwr + 20.00 di CF 896.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2121 cBm  27.67 dbm 5.45 dB 2.43 dB 4.38 dB 5.26 dB 5.60 dB Trace 1 | 2022 dbm 2721 dbm 5.99 dB 2.93 dB 4.99 dB 5.03 dB 5.58 dB
e — —
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Middle Channel / Full RB

Spectrum b
Ref Level 30.00 dém  Offset 10,90 d&
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CF 896.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19.22 dbm 27,23 dbm 8.02 dB 3.04 dB 5.16 0B 6.55 dB 7.36 dB
e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.23 1.24 2.99 2.99 4.83 4.86 9.67 9.85 | 14.66 | 14.57 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 4QAM 4QAM 4QAM 4QAM 4QAM 4QAM
od 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM
Middle CH 1.21 - 3.01 - 4.85 - 9.71 - 14.21 - - -
TEL : 886-3-327-3456 Page Number : A26-3 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 GBm  Offset 10,590 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,50 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.86 dBm)| ™M1[1] 14.71 aBm)
" 836.29300 MHz 836.20350 MHz
= ‘" ndg 26.00 dB| e i ndg 26.00 dBj
104 et N Vst VWA - AN 1.230800000 MHz| 104 My i e e L BV, 1.239200000 MHz|
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CF B36.5 MHz 1001 pts SI an 2.8 MHz CF 836.5 MHz 1001 pts SE an 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.283 MHz 15.85 dBm ndB down 1.2308 MHz ML 536.2035 MHz 14.71 dBm ndB down 1.2392 MHz
TL 1 835.8762 MHz -10.00 dam nds 26.00 dB TL L 8358734 MHz -11.25 dam nds 26.00 d8&
T2 1 837.107 MHz -10.55 dém Q factor 679.5 T2 1 £37.1126 MHz -11.13 dBm Q factor 674.8
L ) - L )i ) L

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.17 dBm| ™Il 16.20 dBm|
836.48200 MHz e 835.70880 MHz
= - e 26.00 dB| @ X ndB 26.00 dB|
- ol it i B 2.985000000 MHz o r~ B ™y 2.985000000 MHZ|
7 Q factor \ 280.2] ] Q factor \ 280.0)
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-40d -40 d
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-60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.482 MHz 17.17 dém ndB down 2,985 MHz ML 635.7086 MHz 16.28 dBm ndB down 2,965 MHz
T1 1 835.0015 MHz -8.60 dBm nds 26.00 d8 T1 1 835.0195 MHz -10.15 dém nds 26.00 da
T2 1 837.9865 MHz -9.17 dBm Q factor 260.2 T2 1 5350045 MHz -9.82 dBm Q factor 280.0
L I ) - L I ] b

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

pectrum
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 39 aBm)| ™Il 15.93 dBm|
835.06100 MHz 836.95000 Mz
= ndB 26.00 dB| @ y ndB 26.00 dB|
o ~ L ATaY 4.825000000 MHZ 04 T g B p 4.855000000 MHZ]
! Q factor 173.1 Q factor 172.4
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60 d -60 db
CF 836.5 MHz 1001 pts Span 10.0 MHZ CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.081 MHz 15.39 dBm ndB down 4.625 MHz ML 36,95 MHz 15.33 dBm ndB down 4,555 MHz
TL 1 834.112 MHz -10.35 dém ndé 26.00 dB TL 1 834.052 MHz -10.75 dém ndé 26.00 d8
T2 1 836.938 MHz -10.83 dém Q factor 173.1 T2 1 B38.508 MHz -10.85 dém Q factor 172.4
L I ) - L I ) L
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

J

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 16.65 aBm 15.50 aBm
2 833.9030 MHz 838.5180 MHz
= 26.00 dB « 26.00 dB
04 s R N 9.670000000 MHZ, 104 e R il g Y 9.850000000 MHZ]
i 86.2) 7 85.1
{ \
od 0 {
-0 d -10 di
20d 20 d -
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- 50— =
40 d -40d
50 d -50 d
-60 df 60 d
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 833.903 MHz 16.65 dBm nd@ down 9.67 MHz ML T B36.516 MHz 15.50 dBm nd@ down 9.65 MHz
T fy 831.645 MHz -8.81 dam nds 26.00 d8 T L B31.645 MHz -10.78 dam nds 26,00 da
T2 1 841.315 MHz -6.30 dBm Q factor 66.2 T2 1 841495 MHz -9.97 dBm Q factor 85.1
L L J L L [

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.99 dBm| ™Il 13.94 dBm|
838.5980 MHz
20 20
‘;;( ndB 26.00 dB)| ndB 2
0u y L L P T 14.655000000 MH2 104 oo g in] A B o, 14.565000000 MHz
] Q factor \ 57.2] ! q factor 57.1
od f | od f +
/ \ [ \
. N
BUE ¥ -10 di ! i
1 \ | |
20d : Il 20 o | lL
S ] ovip I e \
-40 d
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 836.588 MHz 14.39 dBm ndB down 14.855 MHz ML B31.435 MHz 13.94 dBm ndB down 14,565 MHz
T1 1 829.127 MHz -11.32 dém nds 26.00 d8 T1 1 829.217 MHzZ -11.61 d8m nds 26.00 d8
T2 1 843.783 MHz -11.85 dém  factor 57.2 T2 1 B43.763 MHz -12.26 dém  factor 57.1
L L J - L Ju J A

N/A

N/A
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samonas. FCC RADIO TEST REPORT Report No. : FG1IN2419B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3

Ref Level 30.00 dém  Offset 10,90 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 20 dBm ™Il 15.06 dBm|
. 836.68180 MHz 837.48300 MHz
= ¥, e 26.00 dB « ndB “i 26.00 dB
104 L T VLWAVE N \a"lf‘/“\f\'\l\‘ 1214000000 MHz 104 SVAEAY Pt tmten ARa T : 1 E A 3.009000000 MHz
Qfactor | 689.2 7 278.3
!
od | 0 L
\ f
BUE! -10 di ¥
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{ /
20 d 20 di -
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a0 / / AN _
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“arep
50 df 50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.6816 MHz 15.29 dBm ndB down 1.214 MHz ML B637.463 MHz 15.08 dBm ndB down 3,009 MHz
TL 1 835.8958 MHz -10.60 dém ndé 26.00 dB TL 1 834.9955 MHz -11.04 d&ém ndé 26.00 d8
T2 1 8371096 MHz -10.57 dém  factor 669.2 T2 1 5350045 MHz -10.66 dém  factor 278.3

] i ]
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Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.26 dBm| ™Il 14.89 dBm|
837.70900 MHz 898.9980 MHz
20 20 .
ndi11 26.00 dB Hgs 26.00 dB
Bu - 4.845000000 MHz e e e T 9.710000000 MHz
d - d - e
o 1" erfactor 172.9 n 7 Q factor 86.3
od : o0d /
-/ |
BUE! 1! -10d
/ /
20 d H. 20 d 7
. / § { e e
nrd AR e N
o ey e b
50 df 50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 837.708 MHz 13.26 dBm ndB down 4.645 MHz ML 638,396 MHz 14.89 dBm ndB down 9,71 MHz
TL 1 834.112 MHz -12.52 dém ndé 26.00 dB TL 1 831.705 MHz -10.27 dém ndé 26.00 d8
T2 1 836.958 MHz -13.06 dém  factor 172.9 T2 1 B41.415 MHz -11.32 dém  factor 86.3
L I ) - L I ) ).

Middle Channel / 15MHz / 64QAM N/A

Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il aBm)
98,6980 MHzZ
= ""!m\B 26.00 dB
104 _p ; o ﬁ_tﬂ/-\q,\>ﬂ‘(“ . 14.206000000 MHz|
< q factol \ 59.0)
) { \
o T 4',
-10 df * ['
o0 ! \
21 ] ‘
/ n
a0 e — ~ = v
P
“40d
504
60 d
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 836.838 MHz 13.32 dBm ndB down 14.206 MHz
TL 1 829.337 MHz -12.72 dém ndé 26.00 dB
T2 1 843.543 MHz -11.21 dém  factor 59.0

L ) ]

TEL : 886-3-327-3456 Page Number 1 A26-6 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.08 1.09 2.71 2.72 4.49 4.50 9.09 8.99 | 13.49 | 13.55 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 4QAM 4QAM 4QAM 4QAM 4QAM 4QAM
od 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM
Middle CH 1.09 - 2.72 - 4.48 - 9.01 - 13.49 - - -
TEL : 886-3-327-3456 Page Number : A26-7 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,90 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.17 dBm| ™Il 14.50 dBm|
0 s 836.09720 MHz - 836.06360 MHz
Jon Occ By 1.079720280 MHz 1.090909091 MHZ|
g LS A e e 104 AL AR ey S
i T
! /| \ ’ /| \
10 df 10 ol ’r \\
/ ‘ \
20d ‘\ 20d [ '
] ! \
) - 30 |
o] A ot b, R A o]
e . e, P - - A
38 di A0 — ki
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 835.0972 MHz 16.17 dBm ML 5356636 MHz 14.50 dBm
T1 1 835.96014 MHz 8.51 dBm oce Bw 1.07972028 MHz T1 1 835.95734 MHz 9.29 dBm oce Bw 1.090909091 MHZ
T2 1 937.03986 MHz 9.45 dbm T2 1 837.04625 MHz 8.63 dbm

L )i

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.39 dBm| ™Il 15.06 dBm|
0 836.36810 MHz - 836.996820 MHz
ce B 1z 2.709290709 MHZ :c By 2.715284715 MHZ]
Ty AFRHIn T2 Ty~ ]
10 di L 10 d 7 X
1! \
4 [ |
od | 0 d f
1 | |
10 d -10d 7 T
/ \ / \
20 d f - 20 di 4
] \ f Y
- /
30 o - 30 = : ———=
AV 7 . PN o S o [
-40d -40 d
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.3681 MHz 16.39 dBm ML £35.3362 MHz 15.88 dBm
1 835.14535 MHz 9.95 dém Oce Bw 2.709290709 MHz T1 1 835.15135 MHz 9.21 dBm oce Bw 2.715284715 MHZ
1 837.85465 MHz 11.41 dBm T2 1 837.86663 MHz 9.58 dbm
L ) L )i ) ).

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L )

ctrum pectrum &3
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.19 dBm| 13.46 dBm|
0 837.20900 MHz - 835.92100 MHz
; Y Occ B 4.485514486 MHZ [ 4.495504496 MHZ]
T PV FaW At w4 P e A
o : v n 104 n - .,
{ /
od i od 1 |
04 10 d
20 d 20 d T
a0 e — 30 A v m
P e RS TR e 7 L]
fad d 4
50 df -50 di
-60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHZ CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 837.200 MHz 15,19 dBm ML 35,521 MHz 13.45 dBm
TL 1 834.25225 MHz 9.88 dém Oce Bw 4.485514486 MHz T1 1 834.25225 MHz 7.11 dém oce Bw 4. 495504496 MHZ
T2 1 838.73776 MHz 9.92 dbm T2 1 838.74775 MHz 9.08 dém

L I

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.69 dBm| ™Il 14.99 dBm|
20 " 839.0170 MHz - 898.0380 MHz
Oce By ) 0.090900091 MHz yoce By £8.001008991 MHz
i A e e L e Y e
10 df 10 d = A E
] | T
f \ / 4
od 1 od 1 y
I |
BUE! 1 10 di \
\
[ Y
| / w
= / 1
o ~1J 1
A RrgTy = v 7 v
-40d
50 df -50 di
-60 df -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 839.017 MHz 15.89 dBm ML 635.036 MHz 14.99 dBm
T1 1 831.9645 MHz 10.64 dBém Oce Bw 9.090905091 MHz T1 1 831.9845 MHz 9.63 dém Oce Bw 8.991008991 MH2z
T2 1 841.0554 MHz 10.25 dBm T2 1 5409755 MHz 8.51 dbm
L L J L JL J [
ctrum o rectrum =
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 16.55 dBm| 14.74 dBm|
8327540 MHz 897.9090 MHz
= - 13.4865159487 MHz @ . 13546453546 MHz
A A A T2
10d f" — 10d ¥ —~
{ | ! \
od i - od
\ |
4 \ 4
-0 -10 v
] | . /
20 20 i
0 I
s P P
it f o v =
-40d
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 832.754 MHz 16.55 dBm ML £37.300 MHz 14.74 dBm
T1 1 829.7567 MHz 10.14 dBm oce Bw 13.486513487 MHz T1 1 829.7567 MHz 9.43 dBm oce Bw 13.546453546 MHZ
T2 1 843.2433 MHz 10.80 dBm T2 1 843.3032 MHz 8.04 dBm
L L J - L Ju J A
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,90 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
| ™M1[1] 14.53 dBm) ™M1[1] 16.14 dBm)|
836.25380 MHz
20 20
I Oce B 1.093706294 MHz 4715 MHz
104 Ln pe s (s LEN S 104
od od
/| 4
04 / 1 10 d
[
20 d 4 20 d
a0 / -0
, sy PEAVANS et
ATl - -~
B a0 di
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.2538 MHz 14.53 dBm ML 36,548 MHz 16.14 dBm
TL 1 835.95734 MHz 7.68 dBm Oce Bw 1.093706294 MHz TL 1 835.15135 MHz 7.64 dBm oce Bw 2.715284715 MHZ
T2 1 837.05105 MHz .55 dbm T2 1 837.86663 MHz 9.45 dbm

L )i

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 12.59 dBm| ™Il 14.79 dBm|
0 838.20800 MHz - 898.8780 MHz
Oce Bw I 4.475524476 MHz o/‘ﬁ 3 9.010989011 MHz
- N o o P e e
10d - - - - 104 S —
4 / 4 |
o ; 0
/
04 10 d f
df \ "
20 20 di /
)
\ /
30 — S
N S PP
WEPPAPEY (Ve
50 df -50 di
-60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 836.208 MHz 12.53 dBm ML 1 638,578 MHz 14.79 dBm
T1 1 834.26224 MHz 7.39 dam oce Bw 4. 475524476 MHz T1 1 831.9645 MHz 8.80 dBm oce Bw 9.010989011 MHZ
T2 1 838.73776 MHz 7.53 dém T2 1 5409755 MHz .99 dbm

L )i

Middle Channel / 15MHz / 64QAM

ctrum
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il
= Odd B 13.4865159487 MHz
w0 ST N B
/ 1
od ! |¥
04
/
20 d JI )
/ R R
|30 dem A
-40d
50 df
60 d
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 839.947 MHz 13.11 dBm
TL 1 829.7567 MHz 7.69 dam Occ 8w 13.485513487 MHz
T2 1 843.2433 MHz 7.43 dém

L )
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samonas. FCC RADIO TEST REPORT Report No. : FG1IN2419B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 10.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr

Limit ¢heck | SPURIGHIECLBEK. — PABS
Line _$PURIOUS_LINE_ABS Line _$PURIDUS_LINE_ABS, PASS

20 dbm : 20 dbm [\
/\ 10dem !

10 dBm !

|

- 0 dem H ‘
-10 dam e
SPURIOUS_LINE_ARS \ I
-20 dBm y -20 dBm T

L)
=30 dBm \ o

40 dBm o M 40 d"hwr

y - !
-50 dBm Iﬂ \"“ J&Em \\

" N
B N T
a1y -60 dBm - —

Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop B860.0 MHz

purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
§15.000 MHz 823,000 MHz 100,000 kHz 822,94805 MHz -52.26 dBm -39.26 d& 947.000 MHz 849.000 MHz 100.000 kHz 848,77123 MHz 20.51 dBm -9.49 db
823.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -34.27 dém -21.27 dé 849,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -36.00 dBm -23.00 d8
824.000 MHz 826,000 MHz 100.000 kHz 824 26873 MHz 20.52 dBm -9.43 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -53.00 dBm -40.00 dB

]" 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum (|| Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr

Limit §heck PABS | SPURIGNECLinEkABS_ PARS

i B 3 3 ABS Line _$PURIDUS_LINE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 20 ohi
A
10 dBm / v 10 di/m' M\
0 dB ( \ 0 d; \
-10 dgm { -10 dfm:
SPURIOUS_LINE_ABS ‘ \
-20 dam \ -20 dBm
-30 dBm \""w» ::ujarr
-40 dBm /___W 40 dem "“"‘-\ -
/ My e

-50 dam / -50 dBm \
B0 B 1 60 dBm B e
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

615.000 MHz 923,000 MHz 100.000 kHz 922,66014 MHz -41.54 dém -28.54 di 947.000 MHz 749.000 MHz 100.000 kHz 848.72328 WMHz 12.46 cbm ~17.54 db

£§23.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -40.61 dém -27.61 d8 849.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -36.39 dBm -23.39 dB

5824.000 MHz 826.000 MHz 100.000 kHz 925,00000 MHz 12.94 dBm -17.06 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.61439 MHz -41.34 dBm -28.34 db

1 ] i
Date: 2 2021 09:59:26 Date:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 26 / 1.4MHz / 16QAM

spectrum ué,:' Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECHNEKABS PABS
1 | 3 3 Aks Line _$PURIDUS_LINE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS /\ 20 dbin m
10 dBm \ 10 dBm J \|
o dd l 0 dBm j
-10 dam -10 dBm
20 dBm L\ -20 dBm "
-30 dBm:
-40 dBm "'J ,‘d.'.‘u,.h A
-50 dBm N W hw \\‘1
P ——" N
B0 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,66034 MHz -51.89 dBm -38.89 dB 847.000 MHz 849.000 MHz 100.000 kHz 548,74326 MHz 19.88 dBm -10.12 dB
823.000 MHz 524,000 MHz 20.000 kHz 823.99950 MHz -33.28 dém -20.28 d& 849.000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -35.59 dBm -22.59 dB
£24.000 MHz 526,000 MHz 100,000 kHz 824,24675 MHz 20.13 dBm -9.67 dB 850.000 MHz 860.000 MHz 100,000 kHz 850.03497 MHz Cc3.34 dbm 40,34 dB
!
)i ) e il 7
Date:r 2 2021 10:00:46
pectrum | =) (“spectrum
Ref Level 30.00 dBm Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECHBEK PABS
1 y s s AR Line _$PURI INE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 20 dbin
10 dBm f s 10 dBr
| R
0ds f‘ ! 0 den \
-10 dem - \ -10 dpm
SPURIOUS_LINE_ABS \ \
-20 dBm \ -20 dBm
-30 dBm: \"‘t.., -30 gBm
-40 dem -40 dem s
- i !
-50 dBm -50 dBm
o
BTEBH -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz |||l start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -40.57 dBm -27.57 dB 847.000 MHz 849.000 MHz 100.000 kHz 548,24575 MHz 11.57 dBm -18.43 db
823.000 MHz 824,000 MHz 20.000 kHz 82398651 MHz -40.93 d&ém -27.93 d8 £40.000 MHz 850,000 MHz 20,000 kHz 849,05045 MHz -38.37 dBm -25.37.dB
£24.000 MHz 826.000 MHz 100.000 kHz 82484815 MHz 12.03 d8m -17.97 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,06494 MHz -41.09 dBm -28.00 dB
T g Y —_—
Date: 2 Date:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 26 / 1.4MHz /| 64QAM
Highest Band Edge / 1 RB

Lowest Band Edge /1 RB

Spectrum | (=)|( spectrum

Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr (@1 avgPuwr

Limit Gheck PAES | SPURIGIECHNEKABS PABS

1 | 3 3 Aks Line _$PURIDUS_LINE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 20 dbin
A N
10 dBm f \ 10 dBm { T
0ds : 0 dem J !
-10 dBm: I -10 dBm
-20 dBm I -20 dBm
-30 dBm: \"‘, -30 dBm
' |
-40 dBm 7 L'..P‘ 40 dy e
-50 dem A k"" -?D‘EJN .\
[ ,ml \M w
S s 0 O
B HE -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

815.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -52.30 dBm -39.30 dB 847.000 MHz 849.000 MHz 100.000 kHz 548,71329 MHz 18.64 dBm -11.36 db

823.000 MHz 524,000 MHz 20.000 kHz 823.99950 MHz -36.35 d&m ~23.35 dB 849.000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -36.38 dBm -23.38 dB

£24.000 MHz 526,000 MHz 100,000 kHz 824,25275 MHz 18.96 dBm -11.04 d& 850.000 MHz 860.000 MHz 100,000 kHz 850.05495 MHz Z3.08 dbm 20,08 dB

!
)i ) e il 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:' Spectrum
Ref Level 30.00 dbm _ Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHBEK PAES
1 y s s AR Line _$PURI INE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dBm e I .l 10 dB et
f | ,jm \
0 de - 0de +
[ |
-10 dBm I | -10 dbm.
SPURIOUS_LINE_ABS ‘ \ L
-20 dBm \ -20 dBm
-30 dBm: M -30 ¢Bm
-40 dBm 40 dBm
fw v\\r“\\
-50 dBm — -50 dBm
o™ \‘\.\‘_
“BUHBH -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit || Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
615.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -41.56 dBm -28.56 d& 847.000 MHz 849,000 MHz 100.000 kHz 848,07193 MHz 10.93 dBm -19.07 db
823.000 MHz 824,000 MHz 20.000 kHz 823.97652 MHz -39.70 dBm -26.70 dB 549,000 MHz B50.000 MHz 20.000 kHz 849,00648 MHz -40.60 dBm -27.60 dB
£24.000 MHz 526,000 MHz 100,000 kHz 524,80420 MHz 10,67 dBm -19.13 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.08402 MHz ~41.44 dBm -28.44 db
!

D
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum | (=)|( spectrum

Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PABS

1 | 3 3 Aks Line _$PURIOUS NE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 20 dbin
f \ [
10 dBm f‘ 10 dBm
| | [l
0de / t\ 0 dBm f T
-10 dBm: T -10 dBm
-20 dBm -20 dBm /‘
-30 dBm: / \\m -30 dBm J., T
-40 dem / 3 40 dBm W‘wi ‘\Q
50 dam 7 mh-wm ”—”%‘#kan'l / \“
- ___..‘L.-)_‘.Fuw“""w \"‘-J‘Ah'*n_wh_
-60 dBm

Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

§15.000 MHz 823,000 MHz 100,000 kHz 82272428 MHz -52.17 dBm -39.17 d& 546.000 MHz 749.000 MHz 100.000 kHz B48.74076 MHz 20.41 dbm ~g.50 dB

823.000 MHz 824,000 MHz 30,000 kHz 823,99950 MHz -20.92 dém -7.92 d& £40.000 MHz 850,000 MHz 30,000 kHz 849,00050 MHz -20.60 dBm -7.60 dB

£24.000 MHz 527,000 MHz 100,000 kHz 824,27722 MHz 20.57 dBm -9.43 dB 850.000 MHz 860.000 MHz 100,000 kHz 850.01499 MHz Z6o.77 dbm 239.77 dB

!
)i ) e il 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:' Spectrum
Ref Level 30.00 dbm _ Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Caunt 1007100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
' y s s AR Line _$PURIOUS, NE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dhi
10 dBm /r rTT— N 1008y " -
ode } ; dem ]'1
-10 dém 7 -10 dBm ¥
SPURIOUS_LINE_ABS f ‘
20 dem l -20 dBm L
=30 dBm: f -30 dBm w
-40 dBm 40 dem
50 dem -50 dBm =
Lo —"‘// m‘\“‘-...
-60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit || Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
615.000 MHz 923,000 MHz 100.000 kHz 822.62837 MHz -37.08 dém -24.08 dB 546.000 MHz 749.000 MHz 100.000 kHz §47.12238 MHz 8.78 dBm -21.22 dB
823.000 MHz 924,000 MHz 30.000 kHz 823.99950 MHz -28.91 dém -15.91 dB 949,000 MHz 850,000 MHz 30,000 kHz 849,00548 MHz -28.86 dBm -15.86 dB
824.000 MHz 827,000 MHz 100,000 kHz 825,92857 MHz 9.27 dBm -20.73 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -33.81 dBm -20.81 dB
—_—
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum | (=)|( spectrum

Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PABS

1 | 3 3 Aks Line _$PURIOUS NE_ABS PABS
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Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

815.000 MHz 523,000 MHz 100.000 kHz 822,78022 MHz -50.75 dBm -37.75 dB 846.000 MHz 849.000 MHz 100.000 kHz B848.76174 MHz 19.80 dBm -10.20 dB

823.000 MHz 524,000 MHz 30,000 kHz 823.99950 MHz -22.26 dém -9.26 d& 849.000 MHz 850.000 MHz 30.000 kHz 849,00050 MHz -22.30 dBm -9.30 dB

£24.000 MHz 527,000 MHz 100,000 kHz 824,23526 MHz 19,93 dBm -10.02 d& 850.000 MHz 860.000 MHz 100,000 kHz 850.16494 MHz C62.30 dBm 39,39 db

!
)i ) e il 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru || spectrum

Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr

Limit Gheck PABS | SPURIGHEGHBEKARS_ PARS

i B 3 3 AB Line _$PURIOUS NE_ABS PABS
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= 60 dem

Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

815.000 MHz 523,000 MHz 100,000 kHz 922,78022 MHz -37.35 dém -24.35 db 546,000 MHz 543.000 MHz 100,000 kHz 547.93756 WHz 7.53 dbm 22.07 db

£§23.000 MHz 824.000 MHz 30.000 kHz 82399550 MHz -28.83 dém -15.83 dB 849.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -30.15 dBm -17.15 dB

5824.000 MHz 827,000 MHz 100.000 kHz 82497552 MHz 8.25 dém -21.75 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -35.16 dBm -22.16 dB
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SPORTON LAB.
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LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum =

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
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Offset 10.90 dB Mode Auto Sweep
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Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 213.20745 MHz -57.41 dBém -44.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 868,23392 MHz -57.11 dem -44.11 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51937 GHz -46.51 dBm -33.51 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.93276 GHz -41.63 dBém -28.63 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37166 GHz -43.13 dBm -30.13 d&
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samranas. FCC RADIO TEST REPORT Report No. : FG1N2419B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0213
40 Normal Voltage 0.0122
30 Normal Voltage 0.0137
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0057
PASS
-10 Normal Voltage 0.0203
-20 Normal Voltage 0.0134
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0093
20 Normal Voltage 0.0000
20 Battery End Point 0.0155
Note:
1. Normal Voltage =14 V. ; Battery End Point (BEP) =12 V. ; Maximum Voltage =16 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.90 5.86 6.43 PASS
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